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CONSTRUCTION SUPPLIES

SERVICE SHEETS

PORTASCREED

Model PS-35

PORTASCREED
Flextool

A\ WARNING

To reduce the risk of injury, all operators and maintenance personnel must read
and understand these instructions before operating, changing accessories, or
performing maintenance on this power equipment. All possible situations cannot be
covered in these instructions. Care must be exercised by everyone using,
maintaining or working near this equipment.

Revised on: 2-6-2011.




PORTASCREED
PART NO.
MODEL PS35
(THIS FILE APPLIES TO PORTASCREEDS FO3500
SERVICE SHEET F03458 ISSUE 020409 WITH S/N 070590 AND BEFORE)

Note: Item #43 Throttle
Control and Item #41
39 ON/OFF Switch are to be
mounted on operator's
right-hand side handle.
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WL Foxtool

SERVICE SHEET F03458 ISSUE 300409

PORTASCREED
MODEL PS35

(THIS FILE APPLIES TO PORTASCREEDS
WITH S/N 070591 AND AFTER)
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FO3500
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ﬁ W PORTASCREED MODEL PS35 PART NO.
PARTS LIST F03500
SERVICE SHEET F03458 ISS: 02.06.2011
ITEM NO. PART NO. DESCRIPTION QTY
1 F03502 BLADE, 1220MM (4", 2.9KG 1
F03503 BLADE, 1830MM(6"), 4.4KG 1
F03504 BLADE, 2440MM(8"), 5.8KG 1
F03505 BLADE, 3050MM(10"), 7.3KG 1
F03506 BLADE, 3660MM(12"), 8.7KG 1
F03507 BLADE, 4270MM(14"), 10.2KG 1
F03508 BLADE, 4880MM(16"), 11.6KG 1
2 H1002-P08-001 MOTOR OIL, 10W-30W, LITRE BOTTLE 1
3 FPS128100002-1 VIBRATION BRACKET 1
4 FPS97.1-12 PLAIN WASHER, M12 4
5 FPS41-1986-M12 SCREW, HEX, M12 2
6 FPST5782-2000-M12X55 BOLT, HEX HEAD, M12X55 2
7 FPS124100002 VIBRATION DAMPER 4
8 FPS180503 BEARING 1
9 FPS128100004-1 SHAFT WITH COUNTER WEIGHT 1
10 F03523 SPLIT TUBE, 0.55M LONG 1
11 FPS3056202 BEARING 1
12 F01748 CABLE TIE, CT200 BK 2
13 FPS128100005-1 FLANGE CONNECTOR 1
14 FPS70-1985-M6X25 BOLT, HEX HEAD, M6X25 4
15 FPS5782-2000-M8X25 BOLT, HEX HEAD, M8X25 4
16 FPS97.1-M8 PLAIN WASHER, M8 4
17 FPS124100008 HANDLE 1
18 FPS128100006 RUBBER PAD 1
19 FPS124100003 RUBBER CONNECTION 1
20 FPS97.1-M8 PLAIN WASHER, M8 8
21 FPS41-1986-M8 SCREW, HEX, NYLOCK TYPE, M8 8
22 FPS894.1-1986-12 RETAINING RING, DIA.12MM 1
23 FPS80101 BEARING 2
24 FPS128100007 DRIVE SHAFT 1
25 FPS128100008-1 STAND RUBBER, WITH SCREW 1
n/a n/a n/a n/a
27 FPS128100010 STAND 1
28 FPS41-1986-M8 NUT, HEX, NYLOC TYPE, M8 1
29 FPS5782-2000-M8X20 BOLT, HEX HEAD, M8X20 1
30 FPS128100011-1 CLIP, HANDLE, WITH SCREW 4
n/a n/a n/a n/a
32 FPS128100012 HOUSING, SHAFT 1
33 FPS80201 BEARING 1
34 FPS124100004 CLUTCH ASSY 1
n/a n/a n/a n/a
n/a n/a n/a n/a
37 FPS124100006 HANDLE GRIP SECTION 2
38 FPS128100014 GRIP FOR HANDLE 2
39 F03473 ENGINE, HONDA GX35, SATM, PS35 1
40 FPS818-1985-M4X10 BOLT, M4X10 2
41 RB006-99002-07 SWITCH, ON/OFF Pre. 2009. 1
** 4] FPS124100010B SWITCH, ON/OFF. (Built in Handle) Post. 2009 1
42 FPS41-1986-M4 NUT, M4 2
n/a n/a n/a n/a
44 FPS97.1-M4 WASHER, M4 2
45 FPS124100011 WIRE, ON/OFF SWITCH 1
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ﬁ W PORTASCREED MODEL PS35 PART NO.
PARTS LIST F03500
SERVICE SHEET F03458 ISS: 02.06.2011
ITEM NO. PART NO. DESCRIPTION QTY
46 FPS128100015 HANDLE, OPERATORS RIGHT HAND 1
47 FPS124100012 THROTTLE CABLE FOR HONDA ENGINE 1
48 FPS124100013 THROTTLE LEVER 1
49 FPS128100016 HANDLE, OPERATORS LEFT HAND 1
50 FPS97.1-M6 WASHER, M6 4
51 FPS5782-2000-M6X35 BOLT M6X35 4
52 FPS97.1-6 SPRING WASHER, M6 4
53 FPS128100017 OIL SEAL, 15X30X7 1
54 FPS128100018 COLLAR 2
55 FPS128100019 GASKET 1
56 FPS97.1-M8 WASHER, M8 2
57 FPS-GB93-6 SPRING WASHER, M6 4
58 FPS-6201-2ZCM BEARING 1
59 F03396 NAME PLATE, SERIAL NUMBER 1
60 F03464 DECAL, SAFETY 1
61 F03465 DECAL, SAFETY 1
62 F01433 LABEL, USE UNLEADED PETROL ONLY 1
ASSEMBLIES:
FPS124100013-SM THROTTLE CABLE ASSY 1
47 FPS124100012 THROTTLE CABLE FOR HONDA ENGINE 1
48 FPS124100013 THROTTLE LEVER 1
FPS124100010-SM ON/OFF SWITCH ASSY 1
41 RB006-99002-07 SWITCH, ON/OFF Pre. 2009. 1
** 41 FPS124100010 SWITCH, ON/OFF. (Built in Handle) Post. 2009. 1
45 FPS124100011 WIRE, ON/OFF SWITCH 1
40 FPS818-1985-M4X10 BOLT, M4X10 2
42 FPS41-1986-M4 NUT, M4 2
44 FPS97.1-M4 WASHER, M4 2
FPS128100010-SM STAND ASSY 1
27 FPS128100010 STAND 1
25 FPS128100008-1 STAND RUBBER, WITH SCREW 1
28 FPS41-1986-M8 NUT, HEX, NYLOC TYPE, M8 1
29 FPS5782-2000-M8X20 BOLT, HEX HEAD, M8X20 1
56 FPS97.1-M8 WASHER, M8 2
FPS128100015-SM HANDLE ASSY 1
17 FPS124100008 HANDLE 1
18 FPS128100006 RUBBER PAD 1
25 FPS128100008-1 STAND RUBBER, WITH SCREW 1
27 FPS128100010 STAND 1
28 FPS41-1986-M8 NUT, HEX, NYLOC TYPE, M8 1
29 FPS5782-2000-M8X20 BOLT, HEX HEAD, M8X20 1
30 FPS128100011-1 CLIP, HANDLE, WITH SCREW 4
37 FPS124100006 HANDLE GRIP SECTION 2
38 FPS128100014 HAND GRIP 2
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ﬁ W PORTASCREED MODEL PS35 PART NO.
PARTS LIST F03500
SERVICE SHEET F03458 ISS: 02.06.2011
ITEM NO. | PART NO. DESCRIPTION QTY
40 FPS818-1985-M4X10 BOLT, M4X10 2
41 RB006-99002-07 SWITCH, ON/OFF Pre. 2009. 1
** 41 FPS124100010 SWITCH, ON/OFF. (Built in Handle) Post. 2009. 1
42 FPS41-1986-M4 NUT, M4 2
44 FPS97.1-M4 WASHER, M4 2
45 FPS124100011 WIRE, ON/OFF SWITCH 1
46 FPS128100015 HANDLE, OPERATORS RIGHT HAND 1
47 FPS124100012 THROTTLE CABLE FOR HONDA ENGINE 1
48 FPS124100013 THROTTLE LEVER 1
49 FPS128100016 HANDLE, OPERATORS LEFT HAND 1
56 FPS97.1-M8 WASHER, M8 2
59 F03396 NAME PLATE, SERIAL NUMBER 1

FPS128100007-SM

SHAFT & VIBRATOR ASSY

1

3 FPS128100002-1 VIBRATION BRACKET 1
4 FPS97.1-12 PLAIN WASHER, M12 4
5 FPS41-1986-M12 SCREW, HEX, M12 2
6 FPST5782-2000-M12X55 BOLT, HEX HEAD, M12X55 2
7 FPS124100002 VIBRATION DAMPER 4
8 FPS180503 BEARING 1
9 FPS128100004-1 SHAFT WITH COUNTER WEIGHT 1
11 FPS3056202 BEARING 1
13 FPS128100005-1 FLANGE CONNECTOR 1
14 FPS70-1985-M6X25 BOLT, HEX HEAD, M6X25 4
15 FPS5782-2000-M8X25 BOLT, HEX HEAD, M8X25 4
16 FPS97.1-M8 PLAIN WASHER, M8 4
19 FPS124100003 RUBBER CONNECTION 1
20 FPS97.1-M8 PLAIN WASHER, M8 4
21 FPS41-1986-M8 SCREW, HEX, NYLOCK TYPE, M8 4
22 FPS894.1-1986-12 RETAINING RING, DIA.12MM 1
23 FPS80101 BEARING 2
24 FPS128100007 DRIVE SHAFT 1
32 FPS128100012 HOUSING, SHAFT 1
33 FPS80201 BEARING 1
34 FPS124100004 CLUTCH ASSY 1
50 FPS97.1-M6 WASHER, M6 4
51 FPS5782-2000-M6X35 BOLT M6X35 4
52 FPS97.1-6 SPRING WASHER, M6 4
53 FPS128100017 OIL SEAL, 15X30X7 1
54 FPS128100018 COLLAR 2
55 FPS128100019 GASKET 1
57 FPS-GB93-6 SPRING WASHER, M6 4
58 FPS-6201-2ZCM BEARING 1

SERVICE KITS:

F03523-KT SERVICE KIT, SPLIT TUBE 1

10 F03523 SPLIT TUBE, 0.55M LONG 1
12 F01748 CABLE TIE, CT200 BK 2
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ﬁ W PORTASCREED MODEL PS35 PART NO.
PARTS LIST F03500
SERVICE SHEET F03458 ISS: 02.06.2011
ITEM NO. | PART NO. | DESCRIPTION QTY
FPS128100014-KT SERVICE KIT, HAND GRIP 1
38 FPS128100014 HAND GRIP 2
FPS128100011-1-KT SERVICE KIT, HANDLE CLIP 1
30  FPS128100011-1 CLIP, HANDLE, WITH SCREW 4
FPS128100010-KT SERVICE KIT, STAND 1
28 FPS41-1986-M8 NUT, HEX, NYLOC TYPE, M8 1
29  FPS5782-2000-M8X20 BOLT, HEX HEAD, M8X20 1
56 FPS97.1-M8 WASHER, M8 2
25  FPS128100008-1 STAND RUBBER, WITH SCREW 1
FPS124100002-KT SERVICE KIT, VIBRATION DAMPER 1
7 FPS124100002 VIBRATION DAMPER Z
20  FPS97.1-M8 PLAIN WASHER, M8 4
21 FPS41-1986-M8 SCREW, HEX, NYLOCK TYPE, M8 4
FPS128100001-KT SERVICE KIT, BLADE MOUNTING 1
] FPS97.1-12 PLAIN WASHER, M12 Z
5 FPS41-1986-M12 SCREW, HEX, M12 2
6 FPST5782-2000-M12X55 BOLT, HEX HEAD, M12X55 2
54  FPS128100018 COLLAR 2
FPS128100007-KT SERVICE KIT, DRIVE SHAFT 1
33 FPS80201 BEARING 1
58  FPS-6201-2ZCM BEARING 1
22 FPS894.1-1986-12 RETAINING RING, DIA.12MM 1
23 FPS80101 BEARING 2
19  FPS124100003 RUBBER CONNECTION 1
53  FPS128100017 OIL SEAL, 15X30X7 1
FPS128100004-1-KT SERVICE KIT, VIBRATORY SHAFT 1
8 FPS180503 BEARING 1
11 FPS3056202 BEARING 1
FPS128100001-KT BOLT KIT 1

SPARE PARTS:

1 F03502
F03503
F03504
F03505
FO03506
F03507
F03508
H1002-P08-001
FPS124100002
FPS180503
FPS128100004-1
10 F03523

O© o0O~NN
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BLADE, 1220MM (4"), 2.9KG
BLADE, 1830MM(6"), 4.4KG
BLADE, 2440MM(8"), 5.8KG
BLADE, 3050MM(10"), 7.3KG
BLADE, 3660MM(12"), 8.7KG
BLADE, 4270MM(14"), 10.2KG
BLADE, 4880MM(16"), 11.6KG
MOTOR OIL, 10W-30W, LITRE BOTTLE
VIBRATION DAMPER

BEARING

SHAFT WITH COUNTER WEIGHT
SPLIT TUBE, 0.55M LONG




ﬁ W PORTASCREED MODEL PS35 PART NO.
PARTS LIST F03500

SERVICE SHEET F03458 ISS: 02.06.2011
ITEM NO. | PART NO. DESCRIPTION QTY

11 FPS3056202 BEARING

12 F01748 CABLE TIE, CT200 BK

18 FPS128100006 RUBBER PAD

19 FPS124100003 RUBBER CONNECTION

23 FPS80101 BEARING

24 FPS128100007 DRIVE SHAFT

25 FPS128100008-1
30 FPS128100011-1
33 FPS80201

34 FPS124100004
38 FPS128100014

39 F03473
41 RB006-99002-07
** 41 FPS124100010

45 FPS124100011
47 FPS124100012
48 FPS124100013
53 FPS128100017
54 FPS128100018
55 FPS128100019
56 FPS97.1-M8

58 FPS-6201-2ZCM

59 F03396
60 F03464
61 F03465
62 F01433
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STAND RUBBER, WITH SCREW

CLIP, HANDLE, WITH SCREW

BEARING

CLUTCH ASSY

GRIP FOR HANDLE

ENGINE, HONDA GX35, SATM, PS35
SWITCH, ON/OFF Pre. 2009.
SWITCH, ON/OFF. (Built in Handle) Post. 2009.
WIRE, ON/OFF SWITCH

THROTTLE CABLE FOR HONDA ENGINE
THROTTLE LEVER

OIL SEAL, 15X30X7

COLLAR

GASKET

WASHER, M8

BEARING

NAME PLATE, SERIAL NUMBER

DECAL, SAFETY

DECAL, SAFETY

LABEL, USE UNLEADED PETROL ONLY




archem

CONSTRUCTION SUPPLIES

For more information on our product range, visit one of our branches or log onto

www.parchem.com.au.

New South Wales

Penrith
4/31 Jack Williams Dve
Tel: 02 4722 9259

Narellan
Unit 1, 7-9 Gallipoli St
Tel: 02 4647 0623

Padstow
119 Fairford Rd
Tel: 02 9771 6626

Riverstone
14 Edward St
Tel: 02 9627 9133

Coffs Harbour
1/5 Industrial Dve
Tel: 02 6652 3599

Thornton
45 Glenwood Dve
Tel: 02 4964 4277

Tuggerah*
4 Ace Cres
Tel: 02 4352 2287

Wetherill*

64 Elizabeth St
Tel: 02 8781 2000

South Australia

Hindmarsh*
29/31 Manton St
Tel: 08 8241 6000

Victoria

Brunswick
400 Victoria St
Tel: 03 9326 8300

Berwick 3/21-23
Enterprise Ave
Tel: 03 9796 1027

Somerton
F6 / 2-4 Freight Drv
Tel: 03 9308 6133

Queensland

Brendale
33 Kremzow Rd
Tel: 07 3889 7600

Nerang
12 Hilldon Crt
Tel: 07 5527 2227

Springwood
1/58 Parramatta Rd
Tel: 07 3808 8133

Garbut

336 Bayswater Rd
Tel: 07 4729 5911

Western Australia

Belmont
47 Belmont Ave
Tel: 08 6279 9799

* Parchem Construction Supplies Trade Stores which stock a comprehensive range of

Parchem products.

Issued: 23/05/2011
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